
ILLUSTRATED PARTS LIST

MFG. ID NO. 96051007600
CUSTOMER CATALOG NO. CTH 184T
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NOTE: All component dimensions given in U.S. inches
    1 inch = 25.4 mm
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TRACTOR - MODEL NO. CTH 184T  (96051007600), PRODUCT NO. 960 51 00-76
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TRACTOR - MODEL NO. CTH 184T  (96051007600), PRODUCT NO. 960 51 00-76
CHASSIS AND ENCLOSURES 3939

KEY PART  
NO. NO. DESCRIPTION

3 532 43 97-52 Applique
5 532 43 74-84 Dash
14 532 44 11-77 Hood
15 532 43 97-33 Lens LH
18 532 43 77-62 Grille
25 532 44 33-85 Lens RH
34 580 91 09-01 Plate Engine
36 817 06 05-12 Screw 5/16-18 x 3/4
37 532 44 14-19 Fender
52 873 68 05-00 Nut Lock 5/16-18
62 872 11 06-08 Bolt RdHd Sqnk 3/8-16 x 1 Gr. 5
68 817 49 05-08 Screw Thdrol 5/16-18 x 1/2
118 819 13 13-16 Washer 13/32 x 13/16 x 16 Ga.
119 873 68 06-00 Nut Crownlock 3/8-16 unc
130 532 41 63-58 Screw #10 x 0.750
137 532 40 75-90 Bumper Dash
150 532 43 97-74 Air Duct
151 532 43 66-70 Bracket Pivot
152 532 43 93 Chield B1028ingracket Pivot
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NOTE:  All component dimensions given in U.S. inches
 1 inch = 25.4 mm

1 – – – – – – Transaxle, TUFFTORQ K46DF 
(446488) (Order parts from trans-
axle manufacturer.) 

2 532 12 35-83 Key Square
6 532 12 40-28 Bushing Snap
17 532 43 62-27 Spring Brake K46
26 532 19 96-79 Spring Return Cruise
27 817 49 05-28 Screw Hexwsh Thd 5/16-18 x 1-3/4
29 532 44 27-95 Rod, Brake
30 819 13 16-16 Washer
33 812 00 00-01 Ring E 
35 583 86 45-01 Rod, Brake, Park
37 532 18 89-67 Washer Harden .793 x 1.063 x 060
38 532 16 96-13 Nyliner Bushing
42 532 12 48-74 Cover, Foot Pedal
49 872 11 06-14 Bolt Rdhd 3/8-16 unc x 3/4 Gr. 5
50 532 19 43-27  Idler Flat
51 873 90 06-00 Lock Nut 3/8-16
52 532 19 43-26 Idler V-Groove
56 532 44 27-81 V-Belt, Drive
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TRACTOR - MODEL NO. CTH 184T  (96051007600), PRODUCT NO. 960 51 00-76
MOWER DECK 4444
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